ILLUSTRATED PARTS
BREAKDOWN FOR:

FRAME ASSEMBLY

2535 8. Fairfax Culver City, Ca. 90230

11/1/75
PRINTED IN U.5. A Part 80602030







TABLE MODEL 1974 Mini Mini Frame
Fig. & . list
"r:a(:fx N:::tt)er lﬂ;t:/ Description Cost price
1 150-608 i Upper, Upper Bearing Race
2 | 50-609 i Rottom, Lower Bearing Race
3 50-610 i Upper, Lower Rearing Race
4 [ 50-611 L Bottom, Upper Bearing Race
5 50-612 52 Ball Bearing 5/32
6 [50-613 1 Nut, Triple Clamp
7 1 50-613/1 2 Spacer, Triple Clamp
8 [50-620 1 Spring, Kickstand
9 [ 50-634 2 Gasket, Petcock
10 | 50-652 1 Petcock
11 | 50-2105 2 Swing Arm Bushing
12 | 50-4102 1 Kickstand
13 | 50-4104 1 Swing Arm 50-4105=Swing Arm Bolt
50-RCJ-50 1 Swing Arm Nut 12mm 1.0
S0-RCJ-45 2 Swing Arm Washer 12 mm
14 | 5n-4104 2 Shock, Rear
50-9000C4 4 Top & Bottom Shock Mount Bolts 10x40ms
62-74-0056 4 Shock Mount Washer 10x22mm
62-74-0057 4 Shock Mount Lock Washer 10mm
15 | 50-4111 1 Chain Guard
62-74-0127 1 Chain Guard Mount Rolt 6x16mm
62-74-0021 1 Chain Guard Mount Nut 6mm
62-74-0028 2 Chain Guard Mount Washer 6x13mm
62-74-0020 1 Lock Washer 6mm
16 {50-4113/8 1 Fuel Tank Silver
16 | 50-4113/0 1 Fuel Tank Orange
16 | 50-4113/Y 1 Fuel Tank Yellow
16 | 50-4113/R 1 Fuel Tank Red
1 Tank Mount Bolt 6x70mm 6-1.0x65
62-74-0020 1 Tank Mount Nut 6mm
62-74-0128 2 Tank Mount Washer 6x13mm
62-74-0020 1 Tank Mount Lock Washer 6mm
17 150-4114 1 Fuel Line
18 | 50-TW-MM 1Set| Training Wheels
19 | 50-4134 2 Mounting Rubber
20 [50-4139 1 Heat Shield
62-74-0049 2 Heat Shield Screws 6x6mm
21 | 50-4144 1 No. Plate Spring
22 { 58-S5K2/Engine 1| Engine
1 Head Mount Bolt 7x35mm 7x45
23001109 1 Head Mount Nut 7mm
23001108 2 Head Mount Washer 7x14mm
1 Head Mount Lock Washer 7mm Serrated
50-CJ-20 1 Upper Engine Mount Bolt 8x40mm
62-74-0112 1 Upper Engine Mount Nut 8mm
62-74-0015 2 Upper Engine Mount Washer 8x18mm
62-74-0016 1 Upper Engine Lock Washer 8mm
50-CJ-20 1 Lower Engine Mount Bolt 8x40mm Rat Head F
62-74-0112 i1 Lower Engine Mount Nut 8mm
62-74-0015 2 Lower Engine Mount Washer 8x18mm
62-74-0016 1 Lower Engine Mount Lock Washer 8mm
23, 50-4146 1 Chain Adjuster Right Hand

Page




e Page 3




TABLE MODEL 1974 Mini Mini Frame
Fig. & Part Units/ Ii.St
"":J‘:’e" Number Assy Description Cost price
24 150-4146/1 1 Chain Adjuster Left Hand
25 150-4152/1 1 Decal Red & White, Tank
25 | 50-4152/2 1 Decal White § Black, Tank
25 | 50-4152/3 1 Decal Blue &§ Gold, Tank
26 | 50-4153 1 Decal Red & White, R. Fender
26 150-4153/1 1 Decal White & Black, R. Fender
26 150-4153/2 1 Decal Blue § Gold, R. Fender
27 | 50-4155 1 Frame
28 |50-4163/8S 1 Rear Fender Silver
28 | 50-4163/0 1 Rear Fender Orange
28 | 50-4163/Y 1 Rear Fender Yellow
28 | 50-4163/R 1 Rear Fender Red
62-74-0127 yA Rear Fender Mount Bolt 6x16mm
62-74-0121 2 Rear Fender Mount Nut 6mm
62-74-0117 4 Rear Fender Mount Washer 6x13mm
H2-74-0120 7 Rear Fender Mount Lock Washer 6mm
29 |50-4168 1 Seat Assy
11104088 2 Seat Mount Nut 8mm
62-74-0015 2 Seat Mount Washer 8x18mm
30 | 50-4138 2 Decal Indian Tank Red
30 | 50-4138/1 2 Decal Indian Tank White
30 | 50-4138/2 2 Decal Indian Tank Blue
31 | 50-4171 1 Front Fork Assy
32 |50-4172/8 1 Front Fender Silver
32 150-4172/0 1 Front Fender Orange
32 | 50-4172/Y | Front Fender Yellow
32 |50-4172/R 1 Front Fender Red
62-74-0151 2 Front Fender Mounting Bold 6x13mm
62-74-0021 2 Front Fender Mounting Nut 6mm
62-74-0151 4 Front Fender Mounting Washer 6x13mm
62-74-0020 2 Front Fender Lock Washer 6mm
33 150-4173 1 Front No. Plate
34 | 50-4174 1 Decal F. Fender Black § White
34 | 50-4174/1 1 Decal F. Fender Blue § Gold
34 | 50-4174/2 1 Decal F. Fender Red § White
35 150-4258 1 Expansion Chamber
50-900000 1 Pipe Mount Bolt 8x10mm
11104088 1 Pipe Mount Nut 8mm
62-74-0015 1 Pipe Mount Washer 8x18mm
62-74-0016 1 Pipe Mount Lock Washer 8mm
36 150-4286/1 1 Decal, TIndian
37 1 50-4351/4 1 Bracket, ‘Foot Peg
62-74-0014 2 Foot Peg Mount Bracket Bolt 8x20mm
62-74-0069 2 Foot Peg Mount Bracket Nut 8mm
62-74-0015 4 Foot Peg Mount Bracket Washer 8x18mm
62-74~-0016 2 Foot Peg Mount Lock Washer 8mm
38 [ 50-4352 1 Foot Peg R/H
39 | 50-4352/1 1 Foot Peg L/H
40 | 50-4352/2 1 Spring Foot Peg R/H
41 | 50-4352/3 i Spring Foot Peg L/H
42 | 50-4352/4 2 Bolt, Foot Peg Mounting
is 50-RCJ-49 2 Foot Peg M%Epa%g% Nut 7%?
= - =Vente as ca
~0= 10042 1 | Cas Cap 200218  1otung, Svent D

Page




Page 5




TABLE MODEL 1974 Mini Mini Frame
Fig. & Part Units/ list
Ir':'lci’ex Kuimber Assy Description Cost price
44 | 50-12203 1 Bolt, Kick Stand
62-74-0112 1 Kick Stand Mount Nut 8mm
451 50-MB2 1 Top Crown
46 'V 50-MB4 2 Washer, Fork Tube
47 | 50-MB5 il Collar
48 | 50-MB13 2 "U" Clamp, Handlebars
49 | 50-MB16 Z Bolt 8x16mm
50 | 50-MB17 Z Spring, Fork
51| 50-MB18 2 Lower Support Pawl
52| 50-MB19 2 Dust Cover
53] 50-MB22 1 Fork Leg Lower R/H
54 | 50-MB23 1 Fork Leg Lower L/H
55| 50-MB25 ! Fork Body
Page 6




Page 7




TABLE MODEL 1974 Mini Mini Frame
Fig. & Part Units/ list
RJ‘L‘-‘" Number Assy Description Cost price
1 50-684/1 3 Cable Ties
2 50-693 2 Cable Cover
3 50-4125 1 Throttle Cable fits M,MM & MT-5A
4 50-4126 i) Front Brake Cable
[ 50-4127 1 Rear Brake Cable
6 50-4130 2 Rim Tape
7 50-4133 1 Chain 68 Link 415 Chain
8 50-4136 1 Kill Button
9 50-4140 1 Front Hub Assy, With Back Plate
10 50-4141 1 Rear Hub Assy, With Back Plate
11 50-4154 1 Tool
12 50-4167 1 Kill Button Wire
13 50-4169 1 Front Wheel Assy Less Tire
14 50-4170 1 Rear Wheel Assy Less Tire
15 50-4195 1 Handlebar Assy
16 50-4263 1 Ki11l Button Bracket
17 50-4272 1 Kill Button Boot
18 50-4363/2 1 Throttle Assy
19 | 50-4364 1 Grip R/H
20 50-4365 1 Grip L/H
21 50-10050 i Spring, Rear Brake Return
22 50-12240 1 Spring, Rear Brake Return Front
23 80311006 2 Tire 250x8
24 80401001 Z Tube 250x8
25 50-RMB3 32 Nipples
26 50-RMB4 1 Front Hub Bare
27 50-RMB5 2 Bearing Race Inner
28 50-RMRB6 22 Bearing Ball
29 50-RMB7 2 Bearing Race Outer
30 50-RMBS8 2 Dust Cover
31 50-RME9 1 Front Axle
32 50-RMB10 1; Spacer L/H Inner
33 50-RMB11 3 Washer, Hub Locknut
34 50-RMBR12 3 Nut, Hub Lock 3/8"x5mm
35 50-RMB13 1 Washer, Flat
36 50-RMB14 2ea Brake Shoe, Front
37 50-RMB15 1 Spring, Brake Shoe
38 50-RMB16 1 Backing Plate, Front Hub
39 50-RMB17 1 Adjuster, Front Brake Cable
40 50-RMB18 1 Brake Cam Front
41 50-RMB19 1 Washer, Brake Cam 6mm
42 50-RMB20 1 Nut, Brake Cam 6mm
43 | 50-RMB21 1 Cable Clamp, Front Brake Cable
44 50-RMB22 1 Brake Arm, Front
45 50-RMR23 1 Spacer, R/H
46 50-RMB24 2 Nut, Axle 3/8 inch
47 50-RMB25S 16 Spoke, Front
48 50-RMB26 il Rear Hub, Bare
49 50-RMB27 2 Rear Wheel Bearing
50 50-RMB2Z8 2 Washer, Flat
51 50-RMB29 1 Axle, Rear
52 50-RMB30 1 Spacer L/H Outer
53 50-RMB31 1 Spacer Inner Hub

Page




Sl

Page 9




TABLE MODEL 1974 Mini Mini Frame

Fig. & ; list
lrr:I(:)ex N:::Et)er Li\r:stys/ Description Cost price
54 | 50-RMB32 1 Spacer R/H Inner

55 | 50-RMB33 1. Washer

56 | SO-RMB34 2ea Shoe, Brake Rear

57 | 50-RMB35 2 Brake Shoe Spring

58 | 50-RMB36 1 Backing Plate Rear

59 | 50-RMB37 1 Adjuster, Rear Brake Cable

60 | 50-RMB38 1 Brake Cam

61 { 50-RMB39 2 Brake Cam Washer 6mm

62 | 50-RMB4Q 1 Brake Cam Nut 6mm

63 | 5S0-RMB41 1 Cable Clamp Rear Brake Cable

64 | 50-RMR42 1 Brake Arm, Rear

65 | 50-RMB43 1 Spacer, R/H Outer

66 | 50-RMB44/32 | 1 Sprocket 32 Teeth Stock

66 | 50-RMB44/34 | 1 Sprocket 34 Teeth

66 |50-RMB44/36 | 1 Sprocket 36 Teeth
66 | 50-RMB44/38 | 1 Sprocket 38 Teeth
66 | 50-RMB44/40 | 1 Sprocket 40 Teeth
66 | 50-RMB44/42 | 1 Sprocket 42 Teeth

67 | 50-RMB45 1 Lock Ring, Rear Sprocket
68 | 50-RMB46 4 Sprocket Bolts 7x20mm
69 | 50-RMB47 4 Sprocket Nut 7mm

70 | 50-RMB48 2 Nut, Hub Lock

71 | 50-RMB49 2 Washer, Rear Axle

72 | 50-RMB50 2 Nut, Rear Axle
73 | 50-RMR51 Z Rim 8"
74 [ 50-RMB52 16 Spokes, Rear

75 | 50-RMB53 1 Snap Ring
76 | 50-VMR2 1 Lever, Front Brake

7 | 50-VMB3 1 Lever, Rear Brake

78 | 50-VMB4 2 Lever Nut § Bolt
79 | 50-VMB5S 2 Cable Adjuster
80 {50-VMB7 1 Handlebar Bar Bare

Page 10




o°«‘




